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SUBNMISSION o1

MODR consouants -

TEST'RESULTS
i
Green Line
Location Name Contractor Company Designer Company
1
EL-MAHGOUE COMPANY R
|sstsad by Mante | Sign Diata Designation
Contractos ENG/Ahmed turk | d_,__—ﬁ—_—#g.‘{ff 25/11/2023
Contractor . Revision
fieference
Name Sign I T B0 | MM | ¥ | HH | AM
Rieceived by ER v TRE
A ddves | =" i Ve esfia o
[l
- MB: Package 1 Onby|Package 2 via Aconex)
THE FOLLOWING TEST RESLILTS ARE ATTACHED FOR REVIEW
Description of Test aal, az
Location of Test CU-41 = AT OLD 5T [552+064) MEW 5T (5524051
Item | Specification Test Reguirement | Test Result Attachment | Remarks =
i COMORESSIVE STRENGTH
OF CONCRETE CUBS AT
28 DAYS
2
|
4
5
Comments Comments by

#E?" w S IE e ﬁflp}g.-f-"-:ﬂpraf Leis /:?f‘f‘ .5-7‘}",&*(;{_;
B J- <ty 1ts Er e L a?(f.# r"Ff?ﬂr‘;J_‘::L. ﬁ_}‘?r ?/
Cet vt racter £ 3&’45:‘1,? lzbs.

APPROVAL STATUS
| Organisation Mame Sagn Date A-AWC-R
Contractor | ENG/Ahmed turk | Bppns A
Designer A
GARE * j
E::;r:::ﬂm A ) ei.n-"_j"j" ,ﬁﬁ’f"'zw.- MT{‘” /13 A

* sbgnment § Bridpes Tulvert Onby _d_...r"""'- r A= Bppioed; KW= Apprireed with Comimanis; Rs Rejectad



At Ty R aS
Concreta Team 5 3akadl s Al
Far Hesmiv din
Reference: POR.OD1/2016
Project : Express Electric Trein File No. : 0235
Client : AL MAHGOUB Date : 2511172023
Location:Matrouh Sample: Cubei15x15%15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881 , Part 4 1983
Mix Description : C40 - 400 kg/fom®2 Area Loaded : 226 Cm*2
Castmgby:  Concrate Team Cuwrimg by. Concrete Team
Drate of Casting 28-Oct-2023 Type of Curing | Sub in Water .

Element RC Footing for Culvert No (41 Station (552 +064 |

Cubic| Weight Diate Ageof | Comb [ Comb Average
Ident Of of Cubic | Strength | Strength Stress
No. | Sample Testing { Days ) | (kN/em2)| (kgfcmZ2) (kg/cm2)
1 0 26-Nov-2023 28 1260 571,032
"
2 ¥ 25-Mov-2023 28 1150 521.18 565.9 ¢ K l,:
3 0 25-Nov-2023 28 270 | 576584 | L% J'L 4 .
— a5 g 71
Hnlﬂ. e I.-":'_ G {.I
The concrete specimens have been cured according to (ASTM C31) ol ' i x
= i
J : & -
QCIQA DepartmeniName £ ‘natura Witness by e

Tested by

B €

Mams:

Eng . Mohamed Salah

Signature;

) —szle




TN ——

et i | ek | bl 1 il A

[

Designer Company .
Contractor [[a ]S
Company SAAIOC LS oA Noor Consutants
Mame Eign Date Time
Issued by :
ENG: Ibrahim ’;I 4,/11/ 2023
Contractor Ghoh sl ,‘;'529,‘; /
' = =
_— Ve | oo [ MM vr e | MM
Received by i'.-"" ]
o 2 5TR
EA e DS f;,%‘j e NREES
ﬂ s Dl 51 Kp 553 Motz
Station Raferance Depot Aefarance For Kilometer point only §28r Km s used

_%? Suh ﬁﬂuﬂm

5 NB: Package 1 Only  (Package 2 via Aconex]
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | 1.1, R

Location of Test CU-41 - At Old st.[ 5524064 New 5.7 (552+051)
tem Specification Test Requirerment | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH 400 355
OF CONCRETE CUBES AT
7 Dhavs
i
3
4
5 ;
7
Comments by: M Comments by:

“r fl—ﬂj/ﬂ a"é?-'l_r-c/ 2 /,5:7-:*.-'-' ;#Jﬁ’/‘{;ﬁf{

e

T —
“--._____H.
APPROVAL STATUS |
Organisation Namsa Sign Date A-AWC-R
: A
Contractor EMG ; Ibrahim Maohammed LA A
Designer A

GARB =

= A j :::%,_:—f“‘" i
= Wy S 23 M5 Fan

Pz A1 31 7 e 32 / " Page Baf2



A g S g8
Concrete Team c - 3
mr Reuly Mis *‘*LEJI a-li-'u_u
Reference: POR.001/2018
Froject - Express Electric Trein File No. : 0235
Client : AL MAHGOUB Date . 041172023

Location:Matrouh

Sample: Cube{15x15x15 cm)

Mix Descrption | 40 -400 kglem®*2
Casting by

Date of Casting :

Compressive Strength

Bs 1881 , Part 4 ,1983

Concrete Team

28-Oct-2023

of Cubical Concrete Specimens

Area Loaded : 225 Cm*2
Curing by: Concrate Team

Type af Curing - Sub in Water

Element:RC Footing for Culvert Mo (41 Statien (552 +0584 )

Cubic| Weight Date Ageof | Comb | Comb Average
ldent| Of of Cubic | Strength | Strength Stress
No. | Sample Testing ( Days ) | (kN/cmz2)| (kgfcm2) (kg/cm2)
1 8090 4-Nov-2023 7 A70 39}234
2 B100 4-Nov-2023 7 885 401,082 385.0
3 8110 d-Mov-2023 7 860 388, 752
Note:
The congrete specimens heve been cured according o (ASTM G31)
QI Dﬂpanmurjuam Signaturs Witnass by:
Tested by rl::—:“:‘x"-. Oj\ Name: Eng : Mohamed Salah
Signature:

AN = Taloaly




SUBMISSION of K

TEST RESLUIL]S - A ETN & COMELTING EFpIc
'.T‘ g ! ' (Lgald ans sl
Designer Company - (DA
Contractor
Company it s 2 Noor Consutants
MName Sign Date Time
Euzii EMG: |brahim 010/08/ 2023
E 4 heohammed | =
Reczived by i 2 | & | ob [ MM W | HH | M
-1 sTh | ¢
i # Skl S 5t dalcwlcs| 16| g |23\ [30
_..--"'r
e B to 53 Kp 503 St
Statio feferemos Depat For Kilamater pint onéy Start Km b used
et wark Actewity =—
(COBE -3 EUbWﬂlﬂhh

MB: Package 1 Only {Packags 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | e 129
&y

Location of Test Cu t 58, 553+064
Item specification Test Reguirernent | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CLIBES AT
2B-DANS
i
3
4
5
Comments by: {:_ T Comments by

el EZs 4 T (hr aic Rf'f) :ﬂ;f'r_--c‘,;;\j ﬂ,_?f’-j-f-"" ﬁ#ff,{(ﬂ{.

#F_J'I}ij p?:ﬂf:.'),{:u.fg..f ;{fﬁz‘_r E"f#ﬂ’uﬂf?'lﬁ e e {:;J'-:'z ."’if’&?{r :'i,_._.-j.l
}ﬁ n}pf}:-zwgrjayﬁ PG o ,_-;C‘chf
—‘-f'.lr_l.""__? f- ¥t th A Lr'..-"'t{fé.f" ‘Jff’;f"%ﬂ’f;'&"hfr'fsf -'*"/ {Eﬂ#"ﬂ(ﬁ"
ol Lap) #

APPROVAL STATUS

| Organisation | Kame Sign Date A-AWC-R
Contractar EMIG - Ibrahim Mohammed 10/ 08 /2023 A
Designer A
GARE *

; g

Employers 73
Representative HL,J "jﬁ-‘fﬂ"ﬂl;_,f ﬂ&/{ LE]I'II{E f ﬁ,

* Aligrmest / ridpes: Cubrert Only -

File: THF Test Begult Form L@ Bels 150 Dapy Pape 1af1






SUBMISSION of @

TEST RESULTS

L i B

Contractor ALARABIA for real estate developmaent & Designer Company
Company contracting

Marne Skgn Date Time
Issued by e -

EMG: Irahim | o8f07/2023
Comae! mohammed , fﬁl

Wl b AL AeIFahmas N T R T TR T
L Ldwss smloilon] o28]A |73 \1|OF
7

51 ta 521 Dlte 53 #p 533 Mote —l
Siation Aelsrance Oepel Referends Far Kllomater poimt andy S1art Km |8 usad
Whark Acthaty
Sub [lement of Actiuiy

_ 8: Package 1 Only [Package I via Aconax)
HE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Agdle Aty

Lacation of Test Ci-38at GI+054
ltem ecification Test Requirement | Test Result Attachment | Remarks:
1 COMPRESSIVE STRENGTH
OF CONCRETE CURES AT
7 DAYS
2
|
%
|5
“Comments by: /- ATt “Comments by:

—f L5 * S H’J’ v I ?jﬁ? ..Pscfrrfx{j f_}-srf ﬁ‘f?(-ﬂ-‘{-’ff.
ur-,’c_.'i,,gj GEFJJ”frrd-fi‘_“‘_ﬁj:M ..-"";;?{ l?t-:'_'.? i g AJE/T ?e"’.F?L.

p TL:-":'J o Tia hl'j' gt HJ:_E}'I.#.-"" "E.".“;:'u:.r.-'ﬁ-f.l‘{._;ﬂ-.llllhjf #f{ﬂﬁj}i Jf}é?r""
zrf;'lﬂ'! f_..e‘ b

APPROVAL STATUS
Crganisation | Name n Date “A-AWC-R
Contractor ENG - Ibrahim moharmmed 0% /a7 2023 B,
Designer A
GARE * _,.,..1'-’5::':.
EI'I'II:II:J1,|'EF5 :|||' ry . 1 §
eiieon O lFahries? Tl % 25313 A

* Nignment | Bridgss: Culvest Gnfy /,f’-"

Fd: TRF Tt Pt Formm o T dpta 24 Fage 1afl



R nnsitranss S B by LA
e

swkTrn [ THARDR

[Fesigner Company -

Contrackor 105
R EL-MAHGOUR COMPANY OAEE P
, d by | Name algn Crate Time

5518 T
ENG: lhrahim 1% /07 /2023
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LY ag ‘Whork Activity
| CODE-3 Sub Elamant of Activity
ME: Package 1 Only  {Package 2 via Acorex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Laas Lo
Location of Test CLU-41 = At Old st.( 552+064) New 5.T{552+051)
ltem Spesification Test Reguirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH 200 266
OF COMNCRETE CUBES AT
T DAYS
i
3
4
5
Comments by: Comments by:
APPROVAL STATUS

| Organisation | Name Sign Date A-AWC-R
Contractor ENG : Ibrahim Mohammed 13/ 07 f2023 A
Designer A
GARB
Employers
Representative

* Algmment III Briglgsn: Coduvart Dinky
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Cllenl 2 ios pends
Consullant 1 i s Pt etk
Projet ¢ BT {5524-064) 33 fuw Type (]
Diate of Casilng 1 1272023 |[STRENGTIE
T
N0 Descripthon =
19713033
1 Cube number 1 2 5
2 Wesght [ b Ry LY B8
i Denilsty (gn'em”) 246 4 149
4 Fullure Load | KN} £ ] (1%
5§ |Comp. Strengih Kglem® 260~ s __am
L] Average Strength Kgfom! 2646
13 Ty
MO Dreacripiion
QA2
1 Cube numbere 1 1 3
2 Weight { gm)
3 Dienlsty {gmfem®} 1,00 (K] H (.HE
4 Fallare Lozl | BNE
5 Comp. Steength Kghom! L i i
i Average Strengih Kglen® f
Concreln QU Enploeer Cansultml Englneer 3
sohamed Atrdelkder
B/ 7 &3
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JCODE-2 Wik Activity
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NB: Package 1 0nly {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials Plate load
Location of Test CU-%’EI! st 552 +64
T
ftem | Specification est Requirement | Test Result Attachment | Remarks
1 Plate load
i
3
4
5
Commentsby: ([ . Comments by:
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Consulting Engineering Bureau & Laboratories
B S LI o lae woife

Company y
Y giall o gaaall 45 4

Project : EET From Foka to Marsa Matrouh.

Subject - Determine the deformation and strength characteristics of
=oil by the plate loading test according ASTM D 1196 and
project specs requirements

Test Date : 05/07/2023

Report Date : 08/07/2023

Taest location : Old st. 552+064 | New st. 552+051

Test level : Middle embankment.

Report No. : 01

Dear Gentleman,

According to the above mentioned subject the test performed as follows:-

&EEErElUEZ

Loading plates consists of two plates with 500 mm and 300 mm diameter

The thickness of plates 30 mm

Dial gauges with accuracy 0.01 mm to measuring the settiement

Steel straightedges with magneticd supports fo fixed the dial gauges
Hydraulic jack with pump to transfer reactive loads to the loading plates
Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
Reaction loading system by machine with weight approximately 13 ton
Calibration certificates are attached.

W N @ koW N

Test Procedure

Clean the ground on test area to the required level with undisturbed soil
Install loading plates 500 mm diameter, hydraulic jack and 4 dial gauges
Prior to starting the test applied preloading about 30 seconds.

The strain gauge and the dial gauge shall be set to zero

The job specification required soil bearing capacity equal (2.50 Kglem®)
To satisfy this bearing capacity the loading by 3 times the required

@ b N

(01 0f6)

B TP [P o

Gpala - Aila

AP - YTV o SiBe el
www.rel-egypl.ocmn

A El Malek E6 Afdnl Strect
Fumalek, Cairo.
Tel.& Fax : TTIGTEN] - 2THGEI3
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Consulting Engineering Bureau & Laboratories
Aardag | ol yLEauw S e las wacSes

7. Start loading with equal increment according the calculation sheet (attached)
8. The loading until 14.732 ton to achieve soll stress (7.5 Kglem®)
9. Records the reading of dial gauge for settlement

10. Remove the loads
11, Record the deformation of the soil under the loading plate

Report

1. Evaluation and representation of resulis
2. lpad ssttiement curve
3. The test report content the following -
= Location of test site
« Dimension of loading plates
= Measuring device used
« Type of soil
« Type of bedding material below the plate
» \Weather condition
# Time and date of measurement
« Time of start and compilation of test
» Unusual observation made dunng test
« [Dial gauge reading and corresponding normal stress
» Load - settlernent curve
» Description of the soil conditions betow the plate after testing

~ qozore)

el ShL e S T

3 Al - Al La 1)

TYFAF AT - PYPIVITY o ullh + Jpaald
g i L www.eel-cgyplomn

A El Malek Kl Afdnl Street
famalek, Calro.
Tel.& Fex ; 3736TZ3 - T7363003
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Consulting Engineering Bureau & Laborafories
W lgT | oy LES S Lo s iBia

Dete o deformat d stren eristics i
By the pla ng test ac ing specificat
ASTM D 1196
Report
« Testlocation :Old st, 552+064 | New st. 552+051
» TEST No. - 01
» Type of soil : Middle embankment.
ltem Descriptions
- Plate Diameter (mm) 500
- date of measurement 08/07/2023
- Unusual observation made during test NO
- Description of the soil conditions ——
. Q rmation
below the plate after testing
Evaluation and representation of results
No. Settlement { mm ) Soil stress Kgicm?
1 2.25 .7 7.50
2 0.82 v 2.50
Signature / %/ﬂ Lt

o a ”__{l_l!ﬂﬁffﬁ]

e

3 El Malek El1 Afdal Steect
e, Cniro.
Telfk Fax 1 2TITI3 - ET36309%
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Consufling Emgineering Bureaw & Laboratories

gl | ol LS Lo lae s
Company Mams sl el A
Project : EET From Foka to Marsa Matroul
Taest Date {A5A0TIBATI
repart datn JOBAT 3023
Lcation +OId: st. 552064 | Noow st S52+05Y
Taal Mo, 01
Siatic of Sall Dita sheet
ASTM D 1186
Loading Stacge
_toaing | Stress | | Setfement | o o | Settiement |, | Seitioment Aty
Kglom? mm e i

a i Gk 25.00 o008 il ] 0,04 050 L] oo

1 .29 1270 0.39 1816 0,64 1958 044 [ 46

F 250 19,40 0,80 1RAs 1.05 1520 1] 82

3 ik 18.33 0.78 LEA 1.04 _1zgg 140 1.07

4 5,060 19.04 098 1k 1.63 1L56 1.44 1.34

s | g3 | um 1.25 17,95 205 1300 2.00 .77

B 7.50 18.37 140 173,58 245 17,53 251 .29

= Stress i 1 Setiloment it 3 E-ml.qmm A Seftlemant
ﬁg-l'trnt i mem i

1 7.50 IR3Z 1.568 17,55 2,45 1700 281 £h

2 500 1830 1.64 1760 .40 1743 2.5T 2.0

3 250 1A% 1,446 1783 24T y1EE 238 =M

4 .00 18.29 .77 138 1.02 [T ELY 145 1.08
3|unuuuf .......... /(;ZZ?.

H pf 6)
3 El Malck El1 Afdal Strect hﬂi‘l.ﬁuﬂli_ﬂ.r
Lormdel, Ciiiro, el - A

Teli& Fux  2736TEM - 2T363MH3

ACCREEINTED
Tastinp Lessrmmory

YT AT - TYTAVEFY ol SallD
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Consulting Engineering Bureau & Laboratories

Aosanddgl il yLESGN) Lalae ofe

Company Mame ¢ S AT eyl A5
Project : EET From Foka to Marsa Mabrask
Tast Date {EINTIA0Z
raport date BB T/2023
Losation s0id w552 +064 § Mew 58, S52=051
Tusi Mo, b ] |

Plate Bearing Test

Egyptian Code Part (3] Page 98
= pB (10 fE

& [mm) 1 Setement immediately
P iptem’y 1 Streas a1 Fowmdation level
Bjmi 1 Fenimdation Width
I ¢ Factor depends on Lhe foundstion shopo and righdity
E, t Madiilus of elasticity
it i Polsson's ratio
Savtlomont Stress - =
NI, il ey | “ond ) 8 {iem) " I {kafemi]
1 ss 135 7455 = 0.3 nie 568
T asr 50 511 &0 ni am 10
3 (=% 175 ks = ni ars T85ELS
' Loy 3,00 W = o o IETAE
L 54 6.15 n&m 50 03 awe 1eT1
B (i) 7.50 14783 50 03 BT 15360
14334 Kgfemd
-
3 El Maolek El Afdn] Street .,_!.H‘l’i -ith‘lu:.'l*
FLamalek, Cairo. B plam - Sl¥La

TYPAr= 47 - TVIIVITY | Tl + Jekis
www.cel-cgypl.oom

Tel.& Fax : 277231 - 27363093
ACEHEDITEL
T reild o | I N T
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Consulting Engineering Bureau & Laboratories
Foadigh SIS Jalas CSa

Campany Mame PR T P P
Praject - EET From Faka to Mamsa Matrouh
Tesl Dt SRROTIR023
repacd date “ORAOTIZDZ
Locatlan + OHd sk 552+064 | Mewe &, SEZ+OGET
Tast Ma, i
Mo B
ASTM D156
= Brm Bn Bad plghd|
1T 20 5 . T L 1 I S TROm 00T A R 15 D S R L ST
na I‘{ - =¥ =T I | -
LT |
g | | | { |
15
T e
E | | ] T
PR ==
I.-..-ll--q'-llq,._|I
I .:"-l-....__|
P
E 10—t .
"--..,_l‘.‘|l
1 - ra H T
Lm " 1 =5
I ™
L pag L Lobrt !
Loading ] 1 z k| ] 5 [ 1
ShagniKs) i] h1e24 a1 3K 14 s | g
Siress (Kghemd) | Co0 125 280 | A7s | mO0 | 625 | T.DR
Gatibement fmim) | D00 0,48 ez | tor | .34 =77 | =2

LT R T 2 a 4 5

Eagoikgl T e 451 i

Biress [Kgiemd) | 780 | s00 | 20| ase

{6 of &)

bbb LT b T

palan - layht

YWPIT-AT - TVTIVTTY ¢ S+ padd
ACOREDITED www.cel-egypt.oom

TeEling Lesgrsipeyr
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Designer Company . DA
Contractor
EL-sAAHGOUR COMBANY
Company Moor Consutants
MWame Sign Diate Time
1:’:”“-"1’ ENG: Ibrahim Zafora023
niractor
mohammed
::Elmdw ;]'_lfi"lﬁf_";E f':'pf “'P {’U. SR AL % [\l BS
'___,.r"
51521 Dits 51 Kp XK¥% Note
E Siation Heferance Oepot efammnoe Far Kilometar peint anly Start Hm s used
" CODE-2 Wvarh Actbdby
“cooe -3 S Hemnent of Acivty _

NB: Package 10nly (Package 2 via Aconex)
THE FOLLOWING TEST RESLILTS ARE ATTACHED FOR REVIEW
Description of Test Materials PI?’E load

Lacation of Test cu,-}a’ 5T, 553+310

Iterm Specification pst Requirement | Test Result Attachment Remarks
1

i

3

i

5

Commentsby: | — i o — Comments by:

syl T &?'jfj:&f?:p’-r e /HMF— ﬁfﬁ? .}#{L' #rﬁﬁr?{'
«Test w@rylts are anolos kfr;"?ﬂ}hjﬁ I {7 j
fﬂf?'f‘fﬂf'f‘ﬂr and 3 nguﬂ._iy iﬂb-

APPROVAL STATUIS
Organisation | Mame Slgn | Date A-AWEC-R
Contractor ENG: Ibrahim maohammed 221072023 B
Designer A
GaARp * ;
T | A dduss | A — |\s[e[?
Representative H . :?;Jh’_rj ’ \ |"II r’II 3 !&s
* Aligrenent | Bridges: Culvert Ondy _._._,d-r—‘""_
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Conswliting Enginesring Burean & Laborsheras
Auitiaght S LATLAN | Lelae 25

Company
JTJM l.‘_|r|_“|_:.ai'| iﬁﬁ

Projact : EET From Foka to Marsa Matrouli.

Subject : Datermine the deformation end sirength characieristics of
s0il by the plate loeding test according ASTM D 11%6 and
project spacs requiremants

Tast Dala ¢ 23072023

Report Date ' 251072023

Tast location 1 39t -8T [553+310)

Tesl lavel : Prepared Subgrade.

Feport Mo, 102

Cear Gentlaman,

Apcurding to the abave mentioned subjact the sl perfomed as follows:-
AppaEratus:

—

Loading plales corsists of two plates with 500 mmrand 300 mm dlameter
The thickness of plates 30 mm

Dial gavges with acouracy 0.07 mm te maasuning the seltiement

Sieel streighladges with magneticd supporis o fiked ihe dial geuges
Hyurauig jpoll with pump to transfer reactive loads to the loading plitas
gl indicator measunng device with scale capacty 700 Bar |Enerbac)
Reaction lpading systern by maching wilh weight approximately 15 ton
Calizration cerlificales are altached .

BOLy R

o =& @ o

Tesl Pracedure

Clean the grovrd on testares lo the required level with undisiurbed soil

Install loading plates 500 mm ciameter, hydreulic jack and 4 digl gauges
Frior to starting the test applied preloading sbout 30 seconcs.

The sirain gauge and the dial gauge shall be sai to 280

The job specification required soff bearing capacily equal {2.50 Kglom? )
Ta salisly this beanng capacily the loading by 3 imea the required

{01 of G}

S EI ek E Alksd Srept AL LTS (AR

Fnmslei, Cuirm p P QL P
Tl Faoe o 2TMTIRE - 2PRGIGUN TYTIr-AT < TYPIVTT Y |,_,u5L'n1|;H.i‘._ﬂ
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Consuiting Edgiasdring Bursau & Laborgiifmas
FETER AT | QIJL'L_LJ.#':!"I Larlaa 1.3'_-

7 Start |eading with equsl increment aceording the ealeulalion shest (atla eled)
8 Thedoading unfl 14,732 1on o achieve ol sress (7.8 Kilem®)

3 Records tHe reading of dial gaude for settismsnt

10 Remove the loads

11 Recore the deformation of the soil under the leading plate

Repart

1. Evalualion and representaien of meyii
L Inag setiement curve
% The lestreport content the following -
»  Location of fest site
= Dimansion of ipading plates
i Measuring devica psed
¢ Type of aoll
¢ Type of bedding matenal below the plate
«  Weather condition
« Time and date of measurement
«  Time of start and compllaion of test
Unusug! obearvation made durng test
» [ial gauge raading and comresponding normal sirags
»  Load — seltlement curve
« [eserption of the soil conditions befow fhe plate after testing

i St S

e | [P

IVPAT AT = YWTHVIT S il SuailD
v el gyl coa

3 El Mulek El Aldal Stvoci
Poimpnlel, Ulsir,
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Copaseting ":'I'u;]ll.l:q..--_'.-.'.'.r_. BErdsn & Lyhorabarnin

Aok gl TSN el LiGEe

Detarmi a8 k slrenath characteristics of soll
By the plate loading lesi according specificalions
AT D11%6
Report
v Testlocation 39 & -5T {B53+310)
« TEST No. P 1
« Typeolsoll  :Prepared Subgrada

| ltem Descriptions

Plals Ometst T =

| -daie of t;'laasurement_ e

230712023
|« Unusual abiservation mada dufing tesl NG
- Description of the soll condifions )
l below the pliate after testing | Mo deformation !
Evaliustion and antstion of resuls
=]
| o, Setliement { mm ) [ Soil strass Kglom?
.50
2.50
X ¥ Mk ) Afibal Koo ..f:—iﬁgfh::} '-il 'I'I
Fansalole, Calrn

PYPSTSAT _ AVPIVERL o pulih . 530

s S A ek ey com

Tl & Fua 1 2TAFTI - IT WSS9
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Conudiing Enginserfng Bureai & Laboratories
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Lezalion 1 38 5 ~ETIEI+I00
Torl M 0¥
ata Bearing Test
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